RUNGTA MINES LIMITED

ADDENDUM

ENVIRONMENTAL MANAGEMENT PLAN
FOR

ENHANCEMENT OF PRODUCTION FROM 0.105 TO 0.127
MTPA BY ENHANCEMENT IN SMS, BILLETS / SLAB/
BLOOM CASTER AND ROLLING MILL

OF

KARAKHENDRA STEEL PLANT
AT

VILLAGE KARAKHNENDRA,
DISTRICT KEONJHAR, ODISHA

March, 2019
(Issue 1, Rev 0)

Prepared by:

‘wa - MIN MEC CONSULTANCY PVT. LTD. E" v“&"

) " A-121, Paryavaran Complex, IGNOU Road, New Delhi — 110 030
* Ph : 29534777, 29532236, 29535891 ; Fax: 091-11-29532568 )
Email :min_mec@vsnl.com; Web site:http:// www.minmec.co.in ;}‘;S&g%ﬂ;ﬁgg




Rungta Mines Limited

TABLE OF CONTENTS

Sl. No. Description Page No.
1.0 Background 1
2.0 Identification of the project 1
3.0 Plant layout 4
[...]
The limit is prescribed as 150 mg/Nm? for Induction furnace.

» Leakage from the equipment, ducts and transfer points shall be
regularly checked and stopped.

» Development of green belt will help to check air pollution
»  All fugitive emissions will be minimized.

» Regular monitoring and awareness among workers will help in
controlling air pollution

Addendum EMP for Enhancement of Karakhendra Steel Plant, Dist. Keonjhar, Odisha 28



Rungta Mines Limited

» Summary of air pollution control systems used and their efficiency is

given below:
Sl. Name of Unit Air Pollution % Efficiency
No. Control Device (approx)
1. | SMS - IF & LRF FES and Bag Filter 99
3. | Reheating furnace of Bag filter 99.5%
rolling mill

Abbreviation: Fume extraction system
FUGITIVE EMISSIONS CONTROL

Control and mitigation measures for abatement of fugitive dust emissions
are as follows:

1. Fume extraction systems, with bag filters will be provisioned at SMS
and rolling mill. The clean air will be discharged into the atmosphere.

2. Raw materials and finished product are stored in covered sheds.

3. Water sprinkling will be done regularly over all open unpaved areas,
internal roads and road from Karakhendra to Karakolha

4. In order to prevent the spread of fugitive dust, green belt of adequate
width will be developed all along the plant boundary.

9.5 LAND ENVIRONMENT

The present status of the project land is given below:

Acres Ha |Percent
Total land of project 13.20 | 5.432
Acquired (through direct purchase) 13.20 | 5.432 100
Pre-project land ownership:Private land 13.20 | 5.432 100
Pre-project land use:Agriculture 13.20 | 5.432 100

Current land use (as on 12.2.2017)] 13.20 | 5.432 100
Industrial(ROR land use changed as per OLR
U/s 8(A) Case no. 102/2013)

9.5.1 IMPACT ON LAND & ITS MANAGEMENT

Construction phase: The 0.105 MTPA plant which was sanctioned as per
EC dated 15.01.2018, is now under construction. The construction was
started in April 2018. The possible impact on landform of the area occur due
to land grading, cutting, filling, excavation of earthworks, making roads,
boundary wall and plant related civil construction activity. Exact volume of
excavated earthworks is difficult to estimate at this preliminary stage. The
plant layout has been designed after considering the slope of the land. No
earth is/ will be brought from outside or disposed outside the premises. In
case filling is required in any portion of the land, it shall be done by using

Addendum EMP for Enhancement of Karakhendra Steel Plant, Dist. Keonjhar, Odisha 29



Rungta Mines Limited

solid waste from other plants of the Company. Any excavated earth is/will
be stored at earmarked place with proper slopes and utilized for leveling
and landscaping purpose within the plant premises. The surplus earth
generated during excavation will used for grading work, utilized in making
approach road and landscaping activities. Compaction of the reclaimed land
will be done and the area will be regenerated with trees and bushes.
Excavation work will be carried out during dry season and avoided during
rainfall events to prevent soil erosion and washout of excavated materials.

There will not be any additional impact due to the expansion to 0.127 MTPA
as there will be no new construction of buildings or storage areas.

Operation: The land use of the core area will be changed during the
construction and the operation phases. Land use of the pre-project
agricultural area has been changed to industrial. The plant will be spread
over 13.20 acres land. During construction phase, parts of the project area
will be converted into internal roads, water reservoir, buildings, green belt
and plantation, etc. The features of the plot will undergo changes due to
construction. The resultant land uses within the plot is shown in Table 20.

TABLE 20
PROPOSED BREAK UP OF TOTAL PLOT AREA
Sl. No. Description Area (Acres) Percent

1. |Plants & facilities 4.0 30.30
2. |Stock yards 1.0 3.79
3. |Area for solid waste 0.40 3.03
4. |Green belt & plantation 4.356 33.00
5. |Administration building 0.01 0.08
6. |Water reservoir 3.0 22.7
7. |Roads 0.434 3.29

Total 13.20 100

Dense Greenbelt (10 m wide) will be developed all along the plant boundary
so that the visual aesthetics is improved and disturbance to fugitive dust is
avoided.
9.6 SOIL QUALITY
Impact: Soil quality might change during construction phase due to
handling of construction material but may also change during operation due
to open yard storage of raw materials like sponge iron and scrap. Further,
even temporary dumping of solid wastes like slag, mill scales on land would
also deteriorate soil quality, if appropriate control and mitigation measures
will not be implemented.

The 0.105 MTPA plant which was sanctioned as per EC dated 15.01.2018,
is now under construction. The construction was started in April 2018. There
will not be any additional impact due to the expansion to 0.127 MTPA as
there will be no new construction of buildings or storage areas.

Addendum EMP for Enhancement of Karakhendra Steel Plant, Dist. Keonjhar, Odisha 30



Rungta Mines Limited

9.7

9.71

9.7.2

Management: During construction, the topsoil generated during
construction is being preserved and spread over the area and utilize for
development of green belt and afforestation. The establishment of
peripheral green belt has also been accomplished.

During operation, the waste disposal area shall be lined by impervious
material. The raw material stack yard will also be having concrete
impervious base to protect the soil below it along with a shed to protect from
rain. All stock piles will have a stable liner to avoid leaching of materials to
ground water. The run off and leachates from the raw materials stack yard
and solid waste disposal yard, respectively shall not be allowed to mix with
storm water drainage. Runoff will be collected in a garland drain around the
stock yard, settled and treated in a batch type ETP prior to reuse in
sprinkling or horticulture.

WATER ENVIRONMENT
WATER CONSUMPTION

Total water requirement of the entire 0.127 MTPA complex, under
envisaged operating conditions, is estimated as 1265 KLD including
recirculating water. The daily make up water requirement will be 105 KLD.
Industrial water shall be sourced first from harvested rain water and deficit
from Karo River, if required. Ground water will be sourced for domestic use.
The entire waste water generated from the project shall be used for
sprinkling inside the plant area plant area. The water balance has already
been covered in Table 12 earlier.

WASTE WATER GENERATION FROM VARIOUS SOURCES

Details of effluent generation from each plant is given in Table 21.

TABLE 21
WASTE WATER GENERATION AND REUSE FOR 0.127 MTPA PLANT
Sl. | Waste water generation | Total | Reused Remarks
No. Unit within
plant
1 |SMS (I.F.-LRF-CCM) 0.5 0.5 [100% reused for sprinkling
within plant
2 [TMT/Flat/ Round/ Wire/ 0.8 0.8 [100% reused for sprinkling
Rod/ Strl Mill within plant
3 |Drinking Water and 3.4 3.4 |100% reused for sprinkling
Sanitary within plant
Total 4.7 4.7 No discharge to
environment

The discharge from SMS (and its cooling system) shall be to the common
sump and from rolling mill and casters will be to their respective settling
tanks, wherafter water will be further utilised

Addendum EMP for Enhancement of Karakhendra Steel Plant, Dist. Keonjhar, Odisha 31




Rungta Mines Limited

The waste water will be be fully utilised within the existing plant for
sprinkling.

Run off (during rainfall days and monsoon) from solid waste storage area
will be routed through catch pits of sufficient volume to settle out suspended
solids present in the storm water runoff. Batch type ETP shall be provided to
treat the run off, if required, prior to reuse of the water.

The list of water pollution control systems envisaged are summarised in
Table 22.

TABLE 22
LIST OF WATER POLLUTION CONTROL SYSTEMS ENVISAGED

Source Pollutants |Control systems Remark
Raw materials/ solid w | Suspended |Garland drains, Catch | catch pit 5 X2 X 1.5 m
aste storage yards Solids pits and settling tanks
Induction furnace and | TDS Common sump 300 m?3 capacity
LRF cooling system
Slab caster, Boom cas | Suspended |Settling tank & sump |400 m? capacity
ter and Billet caster Solids
Rolling mill Suspended |Settling tank & sump | Mill - 300 m? capacity
Solids TMT- 428 m? capacity
Workshop Oil &Grease|OWS & settling tank |OWS-0.2 m?
, SS
Canteens, toilets pH, BOD, S|STP 5 KLD, MBR
S, COD

9.7.3 PLANT WISE EFFLUENT TREATMENT SYSTEMS

A. COOLING WATER OF IF, LRF AND RM

The prevention and control of water pollution aims at conserving the make-
up water by recycling more than 95% of the circulating water. Estimated
make-up water requirement for IF-LRF-CCM will be 36 KLD while for rolling
mill it will be 25.3 KLD, at full capacity of 0.127 MTPA steel production.
However, occasionally small quantities of effluents have to be discharged to
prevent build up of excess dissolved solids. Blow down water from the
cooling tower will be reused as sprinkling water for dust suppression.

B. DE-MINERALIZED PLANT EFFLUENTS

In the chemical water treatment plant, acidic and alkaline effluents are
generated during the generation of cation /anion and the mixed bed
exchangers. The effluents from the chemical water treatment plant will be
led to a properly sized impervious, neutralization pit. Normally these
effluents are self-neutralizing. But, provision will be made for dosing lime
into the neutralizing pit to ensure the sufficiently high pH value before these

Addendum EMP for Enhancement of Karakhendra Steel Plant, Dist. Keonjhar, Odisha 32



Rungta Mines Limited

9.7.4

9.7.5

effluents are reused. Approximately 1% of the daily make-up water
requirement will be DM plant effluent.

C. DOMESTIC EFFLUENT

The plant sanitary sewage from ablution blocks etc will be segregated from
industrial waste and routed to the sewage treatment plant (STP) through
sewer network. The STP shall constitute of Bar screens, Oil and grease
Trap, Equalization tank, Aeration tank, Clarifier tank, Filter feed tank,
Pressure sand Filter, Tertiary Treatment and treated effluent water tank.
Details of the STP were submitted with the EIA of 0.105 MTPA steel plant in
November 2017.

D. MAINTENANCE, WORKSHOP & PLANT CLEANING

Oil & grease during repair and maintenance of machinery and vehicles will
get spilled for which the water collected in the workshop will be passed
through oil-water separator (OWS) to remove oil & grease. The water from
plant washing or maintenance work will also be passed through OWS to
collect oil & grease, which will be stored in a separate container and
disposed to authorized recycling vendor.

GROUND WATER POLLUTION AND MANAGEMENT PLAN

The company does not propose to use ground water for any purpose, hence,
no adverse impact on account of industrial activity is foreseen. However the
company proposes to enhance ground water recharge by adopting artificial
recharge practice.

No effluent is anticipated to contaminate the aquifer as the treated water will
be all reused on the surface and evaporate.

RAIN WATER HARVESTING

It is planned to harvest rain water from (i) the plot area as well as (ii) from
out of it and will be collected and stored in the surface water reservoir for
plant use. Harvested water to be collected and stored in the surface water
reservoir in plant of 3 acres area, depth 6 m (excluding freeboard) and
capacity 72845 cum. As the construction of the 0.105 MTPA steel plant has
already commenced in April 2018, the rain water reservoir construction had
already been started, but in a smaller area. Water was also collected in it
and is being used for construction.

This plant will be dependent on rain water to meet its entire industrial fresh
water demand. The first day water requirement was estimated as 726 KLD
for 0.105 MTPA plant. Out of this 4 KLD was for drinking, which was to be
sourced from ground water. However, the daily make up water was not
estimated separately, which would be much lower and the water availability
assessment was done on the basis of 726-4=722 KLD requirement. The
water harvested from the plant area (excluding green belt) would not have

Addendum EMP for Enhancement of Karakhendra Steel Plant, Dist. Keonjhar, Odisha 33



Rungta Mines Limited

been sufficient to meet the water demand. A perusal of the toposheet shows
that there are hills on the eastern side of the plant and the rain water flows
though seasonal channels to the foothills. One such channel passes
adjoining to the northern boundary of the plant, from where it is intended to
harvest it and store within the plant. An anicut or a gabion structure will have
to be constructed on the seasonal nala, with permission from the Water
Resources Department. The identified nala and its catchment can be seen
below:

Chgs

! ¥ & Fa
B AN g
I, _R?'TIEP = |

The runoff water is available in sufficient quantity, however, due to dearth of
land, the size of the water reservoir can at most be 3 acres, assuming a
depth of 6 m (excluding freeboard). The month wise availability of water can
be seen below:

Month |Rainfall, | Runoff, | No. of Water Capacity | Evapora-| Seepage | Monthly
mm cum/ |working |Requirement, of tion in loss for |storage in
month days cum/month |reservoir,| cum, @1 |lined tanks | reservoir,
cum cm/day in cum, cum
@60 cm/yr
(1) (2) (3) (4) (5) (8) 9) (10) (11)
Jan 11.6 7367 29 20938 72845 3521 579 19933
Feb 32 20322 27 19494 72845 3278 539 16944
March 31.1 19750 29 20938 72845 3521 579 11657
Addendum EMP for Enhancement of Karakhendra Steel Plant, Dist. Keonjhar, Odisha 34




Rungta Mines Limited

April 40.2 25529 28 20216 72845 3399 559 13012
May 76.3 48455 19 13718 72845 2307 379 45062
June 202.9 | 128852 28 19712 72845 3399 559 72845
July 243.8 | 154826 29 20416 72845 3521 579 72845
August 300.9 | 191088 29 20416 72845 3521 579 72845
September | 242.2 | 153810 28 20216 72845 3399 559 72845
October 80.5 51122 27 19494 72845 3278 539 72845
November 17.5 11113 28 20216 72845 3399 559 59784
December 45 2858 29 20938 72845 3521 579 37604
Total 1283.5 | 815092 330 236712 40064 6585
Notes:

® Catchment in plant = 35,791 sq.m., RC= 0.7; Catchment outside plant= 30,50,000 sq.m.,
RC=0.2

® Total Annual water harvesting = 8,15,092 cum

® Total Annual water requirement = plant + seepage loss+ evaporation loss = 2,62,470
cum

Thus, 3.0 acre water reservoir will be able to store water during high rainfall
months to be able to meet the water demand during low or no rainfall
months.

The daily make up water has been estimated for 0.127 MTPA plant as 105
KLD, which is 14.5% of the day 1 industrial water requirement of 0.105
MTPA plant. Since the above reservoir can meet the requirement of 722
KLD, it will easily be able to meet the requirement of 105 KLD, after
expansion.

The surface run off water shall be passing through settling chambers before
reaching the reservoir to reduce suspended particulate load. The typical
settlement system is shown in Fig 6.

Addendum EMP for Enhancement of Karakhendra Steel Plant, Dist. Keonjhar, Odisha

35




Rungta Mines Limited

FIG 6
RAIN WATER OIL TRAP AND DESILTING CHAMBER PRIOR TO
RESERVOIR

.
e WA TR HA S RRT B B AT
FIER ILDM €XFF FRGM BEAlPAYED
DFF DR AREAE

9.8 SOLID WASTE - GENERATION AND MANAGEMENT
A. CONSTRUCTION PHASE:

» The construction of the 0.105 MTPA steel plant has already
commenced in April 2018 and is expected to take 36 months
approximately to be completed. The subsequent points are already
being followed and will be followed in future also. The only
additional construction envisaged for the expansion to 0.127 MTPA
is the civil woks for the ladle furnace inside the SMS building.

» Construction wastes will be segregated as much as possible at site
itself to increase the feasibility of recycling concrete and masonry
as filling material and steel pieces as saleable scrap.

» Litter disposal and collection points will be established around the